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Declaration

BTL represents to the client that testing is done in accordance with standard procedures as applicable and
that test instruments used has been calibrated with the standards traceable to National Measurement
Laboratory (NML) of R.O.C, or National Institute of Standards and Technology (NIST) of U.S.A.

BTL's reports apply only to the specific samples tested under conditions. It is manufacture’s responsibility
to ensure that additional production units of this model are manufactured with the identical electrical and
mechanical components. BTL shall have no liability for any declarations, inferences or generalizations
drawn by the client or others from BTL issued reports.

BTL’s reports must not be used by the client to claim product endorsement by the authorities or any
agency of the Government.

This report is the confidential property of the client. As a mutual protection to the clients, the public and
BTL-self, extracts from the test report shall not be reproduced except in full with BTL’s authorized written
approval.

BTL’s laboratory quality assurance procedures are in compliance with the ISO Guide 17025 requirements,
and accredited by the conformity assessment authorities listed in this test report.

Limitation

For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/ltem(s) mentioned in this
test report is (are) included in the conformity assessment authorities acceptance respective.

Report No.: BTL-FCCP-2-1409003 Page 2 of 104




3L

Table of Contents

1. CERTIFICATION

2 . SUMMARY OF TEST RESULTS
2.1 TEST FACILITY
2.2 MEASUREMENT UNCERTAINTY

3. GENERAL INFORMATION
3.1 GENERAL DESCRIPTION OF EUT
3.2 DESCRIPTION OF TEST MODES
3.3 TABLE OF PARAMETERS OF TEXT SOFTWARE SETTING

Page

© © 0 oo N O

11
12

3.4 BLOCK DIAGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED 13

3.5 DESCRIPTION OF SUPPORT UNITS

4 . EMC EMISSION TEST

4.1 CONDUCTED EMISSION MEASUREMENT
4.1.1 POWER LINE CONDUCTED EMISSION LIMITS
4.1.2 TEST PROCEDURE
4.1.3 DEVIATION FROM TEST STANDARD
4.1.4 TEST SETUP
4.1.5 EUT OPERATING CONDITIONS
4.1.6 EUT TEST CONDITIONS
4.1.7 TEST RESULTS

4.2 RADIATED EMISSION MEASUREMENT
4.2.1 RADIATED EMISSION LIMITS
4.2.2 TEST PROCEDURE
4.2.3 DEVIATION FROM TEST STANDARD
4.2.4 TEST SETUP
4.2.5 EUT OPERATING CONDITIONS
4.2.6 EUT TEST CONDITIONS
4.2.7 TEST RESULTS (9KHZ TO 30MHZ)
4.2.8 TEST RESULTS (BETWEEN 30MHZ TO 1000 MHZ)
4.2.9 TEST RESULTS (ABOVE 1000 MHZ)

5. BANDWIDTH TEST

5.1 APPLIED PROCEDURES
5.1.1 TEST PROCEDURE
5.1.2 DEVIATION FROM STANDARD
5.1.3 TEST SETUP
5.1.4 EUT OPERATION CONDITIONS
5.1.5 EUT TEST CONDITIONS
5.1.6 TEST RESULTS

14

15

15
15
15
15
16
16
16
16

17
17
18
18
18
19
19
20
20
20

21

21
21
21
21
21
21
21

Report No.: BTL-FCCP-2-1409003

Page 3 of 104




3L

Table of Contents

6 . MAXIMUM OUTPUT POWER TEST

6.1 APPLIED PROCEDURES / LIMIT
6.1.1 TEST PROCEDURE
6.1.2 DEVIATION FROM STANDARD
6.1.3 TEST SETUP
6.1.4 EUT OPERATION CONDITIONS
6.1.5 EUT TEST CONDITIONS
6.1.6 TEST RESULTS

7 . ANTENNA CONDUCTED SPURIOUS EMISSION

7.1 APPLIED PROCEDURES / LIMIT

7.1.1 TEST PROCEDURE
7.1.2 DEVIATION FROM STANDARD
7.1.3 TEST SETUP
7.1.4 EUT OPERATION CONDITIONS
7.1.5 EUT TEST CONDITIONS
7.1.6 TEST RESULTS

8 . POWER SPECTRAL DENSITY TEST

8.1 APPLIED PROCEDURES / LIMIT
8.1.1 TEST PROCEDURE
8.1.2 DEVIATION FROM STANDARD
8.1.3 TEST SETUP
8.1.4 EUT OPERATION CONDITIONS
8.1.5 EUT TEST CONDITIONS
8.1.6 TEST RESULTS

9 . MEASUREMENT INSTRUMENTS LIST

10 . EUT TEST PHOTO

ATTACHMENT A - CONDUCTED EMISSION

ATTACHMENT B - RADIATED EMISSION (9KHZ-30MHZ)
ATTACHMENT C - RADIATED EMISSION (30MHZ TO 1000MHZ)
ATTACHMENT D - RADIATED EMISSION (ABOVE 1000MHZ)
ATTACHMENT E - BANDWIDTH

ATTACHMENT F - MAXIMUM OUTPUT POWER

ATTACHMENT G - ANTENNA CONDUCTED SPURIOUS EMISSION
ATTACHMENT H - POWER SPECTRAL DENSITY

Page

22

22
22
22
22
22
22
22

23

23
23
23
23
23
23
23

24

24
24
24
24
24
24
24

25
27
31
34
36
39
76
83

98

Report No.: BTL-FCCP-2-1409003

Page 4 of 104




3L

REPORT ISSUED HISTORY

Issued No.

Description

Issued Date

BTL-FCCP-2-1409003

Original Issue.

Oct. 24, 2014

Report No.: BTL-FCCP-2-1409003

Page 5 of 104




3L

1. CERTIFICATION

Equipment : MobiTV Connect
Brand Name : MobiTV
Model Name : MC-01, MC-XX (X=0-9, A-Z, Blank, or “-")

Applicant : MobiTV, Inc.

Manufacturer : JABIL CIRCUIT

Address : 10560 Dr. Martin Luther King Jr. St. N.St. Petersburg, FL 33716 USA

Factory : JABIL CIRCUIT INDIA PVT LTD

Address : B-26 MIDC RD, EHTP UNIT, RANJANGAON MIDC IND AREA, TALUKA

SHIRUR, DIST PUNE MH, INDIA
Date of Test : Sep. 03, 2014 ~ Oct. 22, 2014
Test Sample : ENGINEERING SAMPLE
Standard(s) : FCC Partl5, Subpart C: 2013 (15.247) / ANSI C63.4-2009 /
FCC KDB Publication No. 558074 D01 DTS Meas Guidance v03r02

The above equipment has been tested and found compliance with the requirement of the relative
standards by BTL Inc.

The test data, data evaluation, and equipment configuration contained in our test report (Ref No.
BTL-FCCP-2-1407010) were obtained utilizing the test procedures, test instruments, test sites that
has been accredited by the Authority of TAF according to the ISO-17025 quality assessment
standard and technical standard(s).
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2. SUMMARY OF TEST RESULTS

Test procedures according to the technical standard(s):

Applied Standard(s): FCC Part15 (15.247) , Subpart C: 2013

Standard(s) Section

Emissions

ECC Test Item Judgment Remark
15.207 Conducted Emission PASS
15.247(d) Antenna conduc_ted PASS

Spurious Emission

15.247(a)(2) 6dB Bandwidth PASS
15.247(b)(3) Peak Output Power PASS
15.247(e) Power Spectral Density PASS
15.203 Antenna Requirement PASS
15.209/15.205 Transmitter Radiated PASS

NOTE:

(1)” N/A” denotes test is not applicable in this test report.
(2) The test follows FCC KDB Publication No. 558074 D01 DTS Meas Guidance v03r02

(Measurement Guidelines of DTS)
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2.1TEST FACILITY
The test facilities used to collect the test data in this report:

Conducted emission Test:
Cco02: 1F., No. 61, Ln. 77, Sing-ai Rd., Neihu Dist., Taipei City 114, Taiwan (R.O.C.)

Radiated emission Test (Below 1 GHz):
CBO08: 1F, No. 61, Ln. 77, Sing-ai Rd., Neihu Dist., Taipei City 114, Taiwan (R.O.C.)

Radiated emission Test (Above 1 GHz):
CBO08: 1F, No. 61, Ln. 77, Sing-ai Rd., Neihu Dist., Taipei City 114, Taiwan (R.O.C.)

2.2MEASUREMENT UNCERTAINTY

The measurement uncertainty is not specified by FCC rules and for reference only.

The reported uncertainty of measurement y + U,where expended uncertainty U is based on a
standard uncertainty multiplied by a coverage factor of k=2,providing a level of confidence of
approximately 95%.

The measurement instrumentation uncertainty considerations contained in CISPR 16-4-2.

A. Conducted emission test:

Test Site Measurement Frequency Range U,(dB) NOTE
C02 150 kHz ~ 30 MHz 2.59
B. Radiated emission test:
Test Site Iltem Measurement Frequency Range Uncertainty NOTE
30 - 200MHz 3.35dB
Horizontal 200 - 1000MHz 3.11dB
Radiated Polarization 1-18GHz 3.97dB
CBO08 | emission at 18 - 40GHz 4.01dB
am 30 - 200MHz 3.22dB
Vertical 200 - 1000MHz 3.24dB
Polarization 1-18GHz 4.05dB
18 - 40GHz 4.04 dB

Our calculated Measurement Instrumentation Uncertainty is shown in the tables above. These are our
U Values in CISPR 16-4-2 terminology.
Since Table 1 of CISPR 16-4-2 has values of measurement instrumentation uncertainty, called U¢gpg,
as follows:
Conducted Disturbance (mains port) — 150 kHz — 30 MHz: 3.6 dB
Radiated Disturbance (electric field strength on an open area test site or alternative test site) —
30 MHz — 1000 MHz: 5.2 dB
It can be seen that our Uy, values are smaller than Uggpg.
If Upap is less than or equal to Ucispr, then:
- compliance is deemed to occur if no measured disturbance level exceeds the disturbance limit;
- non-compliance is deemed to occur if any measured disturbance level exceeds the disturbance limit.
If Upap is greater than Ucispg, then:
- compliance is deemed to occur if no measured disturbance level, increased by (U, - Ucispr),
exceeds the disturbance limit;
- non-compliance is deemed to occur if any measured disturbance level, increased by (U, - Ucispr),

exceeds the disturbance limit.
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3. GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT

Equipment MobiTV Connect
Brand Name MobiTV
Model Name MC-01, MC-XX (X=0-9, A-Z, Blank, or *-")

Model Difference

Only for Different Brands or Markets

Product Description

Operation Frequency 2412~2462 MHz

802.11b:DSSS
Modulation Technology | 802.119:0FDM
802.11n:OFDM

802.11b: 11/5.5/2/1 Mbps
Bit Rate of Transmitter 802.119: 54/48/36/24/18/12/9/6 Mbps
802.11n up to 150 Mbps

802.11b: 17.37dBm (0.0546W)
Output Power (Max.) 802.11g: 22.82dBm (0.1914W)
802.11n20: 22.65dBm (0.1841W)

Power Source

DC Voltage supplied from AC/DC adapter.

#1 Brand/Model: AMIGO/AMS57-0501200FU
#2 Brand/Model: JQH/NSA8UU-050150

#3 Brand/Model: Liteon/PA-1060-07

Power Rating

I/P:100-240V 50/60Hz O/P:0.2A 5V 1.2A
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Note:

1. For a more detailed features description, please refer to the manufacturer’s specifications or the
User's Manual.

2. Channel List;

CHO1 — CH11 for 802.11b, 802.11g, 802.11n(20MHz)
Frequency Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2) Channel (MH2)
01 2412 04 2427 07 2442 10 2457
02 2417 05 2432 08 2447 11 2462
03 2422 06 2437 09 2452
3 Table for Filed Antenna
The equipment has two groups antenna.
Group 1
Ant Antenna Gain
Brand Model Name Connector ) Note
Type (dBi)
1 Ethertronics 5001787 PIFA N/A 4.5 -
Group 2
Ant Antenna Gain
Brand Model Name Connector ) Note
Type (dBi)
1 Tongda N/A PIFA N/A 2.3 -

The groupl is the worst and recorded in this report
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3.2 DESCRIPTION OF TEST MODES

To investigate the maximum EMI emission characteristics generates from EUT, the test system
was pre-scanning tested base on the consideration of following EUT operation mode or test
configuration mode which possible have effect on EMI emission level. Each of these EUT
operation mode(s) or test configuration mode(s) mentioned above was evaluated respectively.

Pretest Mode Description
Mode 1 TX B MODE CHANNEL 01/06/11
Mode 2 TX G MODE CHANNEL 01/06/11
Mode 3 TX N-20MHZ MODE CHANNEL 01/06/11
Mode 4 TX MODE

The EUT system operated these modes were found to be the worst case during the
re-scanning test as following:

For Conducted Test

Final Test Mode Description

Mode 4 TX MODE

For Radiated Test

Final Test Mode Description
Mode 1 TX B MODE CHANNEL 01/06/11
Mode 2 TX G MODE CHANNEL 01/06/11
Mode 3 TX N-20MHZ MODE CHANNEL 01/06/11
Note:

(1) The measurements are performed at the high, middle, low available channels.

(2) 802.11b mode: DBPSK (1Mbps)
802.11g mode: OFDM (6Mbps)
802.11n HT20 mode : BPSK (6.5Mbps)
For radiated emission tests, the highest output powers were set for final test.
(3) For radiated below 1G test, the 802.11b is found to be the worst case and recorded.

Report No.: BTL-FCCP-2-1409003 Page 11 of 104




3TL

3.3 TABLE OF PARAMETERS OF TEXT SOFTWARE SETTING
During testing, channel & power controlling software provided by the customer was used tc
control the operating channel as well as the output power level. The RF output power selectior
is for the setting of RF output power expected by the customer and is going to be fixed on the
firmware of the final end product power parameters of WLAN

Test software version Ampak RF Test Tool Ver 4.7
Frequency (MHz) 2412 2437 2462
802.11b 58dgBm Default 58dgBm
802.11g 44dgBm Default 50dgBm
802.11n20 42dgBm Default 48dgBm

Note: 1dBm=4dgBm
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3.4 BLOCK DIAGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

EUT

E-1 Monitor
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3.5 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or

support units. The following support units or accessories were used to form a representative test
configuration during the tests.

ltem Equipment Mfr/Brand | Model/Type No. FCC ID/IC Series No. Note
E-1 | 24” LCD Monitor | DELL 2408WFPb DOC 071863-11
Item Shielded Type Ferrite Core Length Note
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4. EMC EMISSION TEST
4.1 CONDUCTED EMISSION MEASUREMENT

4.1.1 POWER LINE CONDUCTED EMISSION Limits (Frequency Range 150KHz-30MHz)

o Conducted Limit (dBuV)
Frequency of Emission (MHZz) :
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.50 -5.0 56 46
5.0 -30.0 60 50

Note:
(1) The limit of " * " decreases with the logarithm of the frequency

The following table is the setting of the receiver

Receiver Parameters Setting

Attenuation 10dB
Start Frequency 0.15 MHz

Stop Frequency 30 MHz

IF Bandwidth 9 KHz

4.1.2 TEST PROCEDURE

a. The EUT was placed 0.8 meters from the horizontal ground plane with EUT being connected
to the power mains through a line impedance stabilization network (LISN). All other support
equipments powered from additional LISN(s). The LISN provide 50 Ohm/ 50uH of coupling
impedance for the measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.

c. I/O cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall
length shall not exceed 1 m.

d. LISN at least 80 cm from nearest part of EUT chassis.

e. For the actual test configuration, please refer to the related Item —EUT Test Photos.

4.1.3 DEVIATION FROM TEST STANDARD
No deviation

Report No.: BTL-FCCP-2-1409003 Page 15 of 104



3L

4.1.4 TEST SETUP

Vertical Reference
/ Ground Plane /TestReceiver

—————— 1
EUT o o oo
|

40cm

0 L
80cm
ILISN h
11 Il i |

™N T
\Horizontal Reference
Ground Plane

Note: 1.Supportunits were connected to second LISN.
2.Both of LISNs (AMN) are 80 cm from EUT and atleast 80

from other units and other metal planes

4.1.5 EUT OPERATING CONDITIONS

The EUT was configured for testing in a typical fashion (as a customer would normally use it). The
EUT has been programmed to continuously transmit during test. This operating condition was
tested and used to collect the included data.

4.1.6 EUT TEST CONDITIONS
Temperature: 24°C  Relative Humidity: 59% Test Voltage: AC 120V/60Hz

4.1.7 TEST RESULTS
Please refer to the Attachment A.
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4.2 RADIATED EMISSION MEASUREMENT

4.2.1 RADIATED EMISSION LIMITS

20dB in any 100 KHz bandwidth outside the operating frequency band. In case the emission fall
within the restricted band specified on 15.205(a), then the 15.209(a) limit in the table below has to

be followed.
LIMITS OF RADIATED EMISSION MEASUREMENT (9KHz-1000MHZz)
Frequency Field Strength Measurement Distance
(MHZz) (microvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KH2z) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
960~1000 500 3

LIMITS OF RADIATED EMISSION MEASUREMENT (Above 1000MHz)

(dBuV/m) (at 3 meters)
Frequency (MHz)
PEAK AVERAGE
Above 1000 74 54
Notes:
(1) The limit for radiated test was performed according to FCC PART 15C.
(2) The tighter limit applies at the band edges.
(3) Emission level (dBuV/m)=20log Emission level (uv/m).
Spectrum Parameter Setting
Attenuation Auto
Start Frequency 1000 MHz
Stop Frequency 10th carrier harmonic
RBW / VBW RBW 1MHz VBW 3MHz peak detector for Pk value
(Emission in restricted band) RMS detector for AV value
Receiver Parameter Setting
Attenuation Auto
Start ~ Stop Frequency 9KHz~90KHz for PK/AVG detector
Start ~ Stop Frequency 90KHz~110KHz for QP detector
Start ~ Stop Frequency 110KHz~490KHz for PK/AVG detector
Start ~ Stop Frequency 490KHz~30MHz for QP detector
Start ~ Stop Frequency 30MHz~1000MHz for QP detector

Report No.: BTL-FCCP-2-1409003
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4.2.2 TEST PROCEDURE

a. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meter
semi-anechoic chamber. The table was rotated 360 degrees to determine the position of the
highest radiation.(below 1GHz)

b. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meter
fully-anechoic chamber. The table was rotated 360 degrees to determine the position of the
highest radiation.(above 1GHz)

c. The height of the equipment or of the substitution antenna shall be 0.8 m; the height of the test
antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of the
antenna are set to make the measurement.

d. The initial step in collecting conducted emission data is a spectrum analyzer peak detector
mode pre-scanning the measurement frequency range. Significant peaks are then marked and
then Quasi Peak detector mode re-measured.

e. If the Peak Mode measured value compliance with and lower than Quasi Peak Mode Limit, the
EUT shall be deemed to meet QP Limits and then no additional QP Mode measurement
performed.

f. For the actual test configuration, please refer to the related Item —EUT Test Photos.

4.2.3 DEVIATION FROM TEST STANDARD
No deviation

4.2.4 TEST SETUP
(A) Radiated Emission Test Set-Up Frequency Below 1 GHz

A
4

Ground Plane

Amp-
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(B) Radiated Emission Test Set-Up Frequency Above 1 GHz

Ground Plane

Spectrum

Analyzer Amp.

(C) For radiated emissions below 30MHz

RX Antenna

Metal Full Soldered Ground Plane
Spectrum Analyzer .
i Receiver |

4.2.5 EUT OPERATING CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 Unless otherwise a special

operating condition is specified in the follows during the testing.

4.2.6 EUT TEST CONDITIONS
Temperature: 23°C  Relative Humidity: 61% Test Voltage: AC 120V/60Hz
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4.2.7 TEST RESULTS (9KHZ TO 30MHZ)
Please refer to the Attachment B

Remark:

(1) The amplitude of spurious emissions which are attenuated by more than 20 dB below
the permissible value has no need to be reported.

(2) Distance extrapolation factor = 40 log (specific distance / test distance) (dB).
(3) Limit line = specific limits (dBuV) + distance extrapolation factor.

4.2.8 TEST RESULTS (BETWEEN 30MHZ TO 1000 MHZ)
Please refer to the Attachment C.

4.2.9 TEST RESULTS (ABOVE 1000 MHZ)
Please refer to the Attachment D.

Remark:

(1) No limit: This is fundamental signal, the judgment is not applicable.
For fundamental signal judgment was referred to Peak output test.
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5. BANDWIDTH TEST

5.1 Applied procedures

FCC Part15 (15.247) , Subpart C

i Frequency Range
Section Test Item Result
(MH2)
15.247(a)(2) Bandwidth 2400-2483.5 PASS

5.1.1 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below,
b. Spectrum Setting: RBW= 100KHz, VBW=300KHz, Sweep time = 2.5 ms.

5.1.2 DEVIATION FROM STANDARD
No deviation.

5.1.3 TEST SETUP

EUT SPECTRUM
ANALYZER

5.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 Unless otherwise a special
operating condition is specified in the follows during the testing.

5.1.5 EUT TEST CONDITIONS

Temperature: 22°C  Relative Humidity: 60% Test Voltage: AC 120V/60Hz

5.1.6 TEST RESULTS
Please refer to the Attachment E.
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6. MAXIMUM OUTPUT POWER TEST

6.1 Applied procedures / limit
FCC Part15 (15.247) , Subpart C

) o Frequency Range
Section Test Item Limit Result
(MH2z)

Maximum Output
15.247(b)(3) b 1 Watt or 30dBm 2400-2483.5 PASS
ower

6.1.1 TEST PROCEDURE

a. The EUT was directly connected to the power meter and antenna output port as show in the
block diagram below,
b. The maximum peak conducted output power was performed in accordance with method 9.1.3
of FCC KDB 558074 D01 DTS Meas Guidance v03r02.
6.1.2 DEVIATION FROM STANDARD
No deviation.

6.1.3 TEST SETUP

EUT Power Meter

6.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 Unless otherwise a special
operating condition is specified in the follows during the testing.
Transmit output power was measured while the host equipment supply voltage was varied from
85 % to 115 % of the nominal rated supply voltage. No change in transmit output power was
observed.

6.1.5 EUT TEST CONDITIONS

Temperature: 22°C  Relative Humidity: 60% Test Voltage: AC 120V/60Hz

6.1.6 TEST RESULTS
Please refer to the Attachment F.
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7. ANTENNA CONDUCTED SPURIOUS EMISSION

7.1 Applied procedures / limit

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF conducted measurement,
provided the transmitter demonstrates compliance with the peak conducted power limits.

7.1.1 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below,
b. Spectrum Setting: RBW= 100KHz, VBW=300KHz, Sweep time = Auto.

7.1.2 DEVIATION FROM STANDARD
No deviation.

7.1.3 TEST SETUP

EUT SPECTRUM
ANALYZER

7.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 Unless otherwise a special
operating condition is specified in the follows during the testing.

7.1.5 EUT TEST CONDITIONS

Temperature: 22°C  Relative Humidity: 60% Test Voltage: AC 120V/60Hz

7.1.6 TEST RESULTS
Please refer to the Attachment G.
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8. POWER SPECTRAL DENSITY TEST

8.1 Applied procedures / limit

FCC Part15 (15.247) , Subpart C

i o Frequency Range
Section Test Item Limit Result
(MH2z)

8 dBm

15.247(e) Power Spectral Density (in any 3KHz)

2400-2483.5 PASS

8.1.1 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below,
b. Spectrum Setting: RBW=3KHz, VBW=10KHz, Sweep time = Auto.

8.1.2 DEVIATION FROM STANDARD
No deviation.

8.1.3 TEST SETUP

EUT SPECTRUM
ANALYZER

8.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 Unless otherwise a special
operating condition is specified in the follows during the testing.

8.1.5 EUT TEST CONDITIONS

Temperature: 22°C  Relative Humidity: 60% Test Voltage: AC 120V/60Hz

8.1.6 TEST RESULTS
Please refer to the Attachment H.
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9. MEASUREMENT INSTRUMENTS LIST

Conducted Emission Measurement

Item| Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 LISN R&s ENV216 100087 Nov. 23, 2014
2 Test Cable TIMES CFD300-NL Cco1 Jun. 15, 2015
3 | EMI Test Receiver R&S ESCI 100082 Apr. 13, 2015
4| e EZ (VersEigﬁI?\ll\éc—:OZA) N/A N/A

Radiated Emission Measurement

Item | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 | Spectrum Analyzer R&S FSP-40 100129 Oct. 13, 2015
2 Horn Antenna Schwarzbeck BBHA 9120 D-325 Jun. 14, 2015
3 P';’éifgon‘g"sﬁ% Agilent 8449B 3008A01714 | Apr. 15, 2015
4 Microflex Cable | Harbour industries | 27478LL142 1m May. 12, 2015
5 Microflex Cable EMC S104-SMA 8m May. 14, 2015
6 Microflex Cable | Harbour industries | 27478LL142 3m May. 12, 2015
7 Test Cable LMR LMR-400 12m May. 13, 2015
8 Test Cable LMR LMR-400 3m May. 13, 2015
9 Pre-Amplifier Anritsu MH648A M92649 Jun. 17, 2015
10 |Log-Bicon Antenna| Schwarzbeck VUL892168-35 9168-352 July. 10, 2015
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6dB Bandwidth Measurement
ltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 | Spectrum Analyzer R&S FSP-30 100854 Sep. 07, 2015
Peak Output Power Measurement
Item | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 | Spectrum Analyzer R&S FSP-30 100854 Sep. 07, 2015
Antenna Conducted Spurious Emission Measurement
ltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 | Spectrum Analyzer R&S FSP-30 100854 Sep. 07, 2015
Power Spectral Density Measurement
ltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 | Spectrum Analyzer R&S FSP-30 100854 Sep. 07, 2015

Remark: "N/A” denotes no model name, serial no. or calibration specified.
All calibration period of equipment list is one year.
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10. EUT TEST PHOTO

Conducted Measurement Photos
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Radiated Measurement Photos

9K-30MHz
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Radiated Measurement Photos

30MHz-1G
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Radiated Measurement Photos

Above 1G

Report No.:

BTL-FCCP-2-1409003 Page 30 of 104




3L

ATTACHMENT A - CONDUCTED EMISSION
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Test Mode :

TX MODE

80.0  dBuv

Line

3

40

0.0

i/

Limit:

AYG:

0.150 0.5 [MHz) 5 30.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ~ment  Limit Over
MHz dBuV dB dBuVv dBuy dB Detector Comment
1 0.1589  41.18 9.65 50.83 6552 -1469 peak
2 01940 4050 9.65 5015 6386 -1371 peak
3 0.2500 37.84 9.71 4755 6175 -1420 peak
4 0.3508  36.12 9.82 4594 5894 1300 peak
5 0.4611 32.66 9.95 4261 56.67 -14.06 peak
6 0.6349 2926 9.79 39.05 5600 -1695 peak
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Test Mode :

TX MODE

80.0 dBu¥Y

Neutral

oo

Limit:

AVG:

0.150 05 [MHz) 5 30.000
Reading Comect Measure-
No. Mk. Freq. Level Factor ment  Limit Over
MHz dBuV dB dBuv dBuv dB Detector Comment
1 0.1513 4219 964 51.83 6592 1409 peak
2 0.1975 4024 964 49 88 6371 -1383 peak
%) 0.2466 3873 964 48 37 6187 -1350 peak
4 = 0.3310 3629 9.65 4594 5942 1348 peak
5 0.4796 3207 9.67 42.44 56.35 1391 peak
6 1.4449 2710 972 36.82 5600 1918 peak
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ATTACHMENT B - RADIATED EMISSION (9KHZ-30MHZ)
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[Test Mode: [TX Mode

Freq. Ant. | Reading(RA) | Corr.Factor(CF) [ Measured(FS)| Limits(QP) Margin Note
(MHz) 0°/90° (dBuVv) (dB) (dBuV/m) (dBuVv/m) (dB)

0.2431 0° 55.27 11.20 66.47 119.89 -53.42 PK
0.2431 0° 37.96 11.20 49.16 99.89 -50.73 AVG
0.3762 0° 54.68 10.80 65.48 116.10 -50.62 PK
0.3762 0° 41.20 10.80 52.00 96.10 -44.10 AVG
0.5320 0° 31.85 10.83 42.68 73.09 -30.41 QP
0.5861 0° 34.21 10.87 45.08 72.24 -27.17 QP
0.7520 0° 31.85 11.00 42.85 70.08 -27.23 QP
Freg. Ant. | Reading(RA) | Corr.Factor(CF) [ Measured(FS)| Limits(QP) Margin Note
(MHz) 0°/90° (dBuVv) (dB) (dBuV/m) (dBuV/m) (dB)

0.2465 90° 55.24 11.17 66.41 119.77 -53.35 PK
0.2465 90° 38.04 11.17 49.21 99.77 -50.55 AVG
0.3710 90° 57.23 10.80 68.03 116.22 -48.19 PK
0.3710 90° 41.11 10.80 51.91 96.22 -44.31 AVG
0.5250 90° 33.23 10.82 44.05 73.20 -29.15 QP
0.5810 90° 34.82 10.86 45.68 72.32 -26.64 QP
0.7550 90° 31.02 11.00 42.02 70.05 -28.02 QP
1.1260 90° 31.68 11.23 42.91 66.57 -23.66 QP
Remark:

(1) The amplitude of spurious emissions which are attenuated by more than 20 dB below
the permissible value has no need to be reported.

(2) Distance extrapolation factor = 40 log (specific distance / test distance) (dB);

(3) Limit line = specific limits (dBuV) + distance extrapolation factor.
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ATTACHMENT C - RADIATED EMISSION (30MHZ TO 1000MHZ)
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Test Mode: TX B MODE CHANNEL 06
Vertical
20.0  dBuV/m
4
|—I 3 ¥
X & f
30 2
20
30.000 127.00 224.00 321.00 #+1e.00 515.00 G12.00 709.00 006.00 1000.00 MH=
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Ower
MHz dBuV dB dBuV/m  dBuVim d8 Detector ~ Comment
1 148.8250 48.81 -14.09 3472 43.50 -8.78 peak
2 296.7500 4216 -13.57 28.59 46.00 -1741 peak
3 655.6500 4555 -68.74 38.81 46.00 -7.19  peak
4 * 7429500 46.34 -5.07 41.27 46.00 473  peak
5 890.8750 38.61 -3.01 35.60 46.00 -1040 peak
6 1000.000 35.01 -1.28 3373 5400 -2027 peak
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Test Mode: TX B MODE CHANNEL 06
Horizontal
20.0  dBuVim
3 5
2 L 2
30 L
20
30000  127.00 224.00 121.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBuV/m dBuV/m de Detector Comment
1 148.8250 43.07 -14.09 28.98 4350 -1452 peak
2 296.7500 47.33 -13.57 33.76 46.00 -12.24 peak
3 481.0500 45.52 -9.44 36.08 46.00 -9.92 peak
4 * 7429500 45.95 -5.07 40.88 46.00 -512  peak
5 890.8750 38.70 -3.01 35.69 4600 -10.31 peak
6 1000.000 42.76 -1.28 41.48 5400 -1252 peak
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ATTACHMENT D - RADIATED EMISSION (ABOVE 1000MHZ)
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Orthogonal Axis :

X

Test Mode : TX B MODE 2412MHz
Vertical
1200 dBuVim
3
70
1
3 !
R
IU W\"\%
20,0
2362.000 2372.00 230200 239200 240200 241200 242200 243200 2442.00 2462.00 MHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBu\Vim dBuV/m dB Detector Comment
1 2386.000 27.50 31.00 58.50 7400 -1550 peak
2 2386.000 16.85 31.00 47 .65 54.00 -68.35 AVG
3 X 2411.250 72.20 3112 10332 7400 2932 peak No Limit
4 * 2411.250 69.48 31.12 10060 54.00 4660 AVG Mo Limit
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Orthogonal Axis :

X

Test Mode :

TX B MODE 2412MHz

1200 dBuV/m

Vertical

70

s

n

Hma
e

2l]-1“ 000.000 3550.00  €100.00  0650.00  11200.00 13750.00 16300.00 10850.00 21400.00 26500.00 HHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBuVim  dBuV/m dB Detector Comment
1 4824.000 43.93 7.39 51.32 74.00 -22.68 peak
2 4824.000 32.59 7.39 39.98 54.00 -14.02 AVG
3 7236.075 4319 14.87 58.06 7400 -1594 peak
4 * 7236.075 31.70 14.87 46.57 54.00 -7.43 AVG
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Orthogonal Axis :

X

Test Mode : TX B MODE 2412MHz
Horizontal
1200  dBuV/m
3
70
1
b4
EEE—— S E——
20.0
2362000 2372.00 230200 239200 240200 241200 242200 243200  2442.00 246200 MH=
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit  Over
MHz dBuv dB dBuv/m dBuv/m dB Detector Comment
1 2386.000 30.20 31.00 61.20 74.00 -1280 peak
2 2386.000 20.65 31.00 51.85 54.00 -2.35 AVG
3 X 2411.250 77.30 3112 108.42 74.00 3442 peak No Limit
4 * 2411.250 74.70 31.12 105.82 54.00 51.82 AVG No Limit
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Orthogonal Axis : [X

Test Mode : TX B MODE 2412MHz
Horizontal
1200 dBuV/m
70
2
¥
1
& L
2 X
®
20,0
1000.000 3550.00  6100.00  9650.00 1120000 13750.00 16300.00 19850.00  21400.00 26500.00 MHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBuV/m  dBuV/m dB Detector  Comment
1 4823.995 45.38 7.39 52.77 7400 -21.23 peak
2 4823.995 36.37 7.39 43.76 5400 -10.24 AVG
3 7236.075 43.15 14.87 58.02 7400 -1598 peak
4 * 7236.075 31.67 14.87 46.54 54.00 -7.46 AVG
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Orthogonal Axis : [X

Test Mode : TX B MODE 2437MHz
Vertical

1200  dBuV/m

70

20.0

2397.000 2307.00  2407.00  2417.00  2427.00  2437.00 244700 245700  2467.00 2407.00 MHz

Reading Correct Measure-
No. Mk.  Freq.  Level Factor ~ment  Limit  Over
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment
1 X 2436.250 68.53 31.24 99.77 7400 2577 peak  MNolimit
2 * 2436.250 66.61 31.24 97.85 5400 4385 AVG Mo Limit
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Orthogonal Axis :

X

Test Mode : TX B MODE 2437MHz
Vertical
120.0 dBu¥/m
70
3
K
X A
2 X
b
20.0
1000.000 3550.00  §100.00  @650.00 1120000 13750.00 16300.00 1985000  21400.00 26500.00 MHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuV/m dBuV/m dB Detector Comment
1 4873.965 43.62 7.47 51.09 7400 -2291 peak
2 4873.965 36.11 747 4358 5400 -1042 AVG
3 7311.080 42.03 15.18 57.21 74.00 -16.79 peak
4 * 7311.080 31.16 15.18 46.34 54.00 -7.66 AVG
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Orthogonal Axis :

X

Test Mode :

TX B MODE 2437MHz

120.0 dBuV/m

Horizontal

70

P, . S I
_/_/__F/V

Y

2lllz]:ala:*_lml 2397.00 2407.00 241700  2427.00 2437.00 244700 245700  2467.00 2487.00 MHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuv/im  dBuW/m dg Detector  Comment
1 X 2436.250 80.03 31.24 11127 7400 3727 peak Mo Limit
2 * 2436.250 7817 31.24 10941 5400 5541 AVG Mo Limit
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Orthogonal Axis :

X

Test Mode : TX B MODE 2437MHz
Horizontal
1200 dBuV/m
70
3
5 X
-
b 4
= H
20.0
1000.000 3550.00  G10D0.00  9650.00 1120000 1375000 1630000 18850.00 2140000 2G500.00 MHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Ower
MHz dBuvV dB dBuV/m dBuV/m dB Detector Comment
1 4873.985 45.21 7.47 52.68 74.00 -21.32 peak
2 4873.985 38.53 T.47 46.00 54.00 -8.00 AVG
3 7311183 4215 15.18 57.33 7400 -16.67 peak
4 * T7311.1863 3117 15.18 46.35 54.00 -7.65 AVG
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Orthogonal Axis : [X

Test Mode : TX B MODE 2462MHz
Vertical
120.0 dBu¥/m
2
70
3
b4
H//WJ \-\/’\—\L
20.0
2412.000 242200 243200 244200  2452.00 46200 247200 248200 249200 251200 MHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBuV/m dBuV/m dB Detector Comment
1 X 2461.000 68.48 31.36 99.84 74.00 25.84 peak No Limit
2 * 2461.000 65.71 31.36 97 .07 54.00 43.07 AVG No Limit
3 2483.500 26.48 31.46 57.94 7400 -16.06 peak
4 2483.500 13.99 31.46 4545 54.00 -855 AVG
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Orthogonal Axis :

X

Test Mode :

TX B MODE 2462MHz

1200 dBu¥/m

Vertical

70

3
X
% 4
b
2
®
200
1000.000 3550.00  100.00  8650.00  11200.00 13750.00 16300.00 18650.00  21400.00 26500.00 MHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuv/m dBuv/m  dB Detector ~ Comment
1 4923.910 4282 7.53 5035 7400 -23.65 peak
2 4923.810  33.04 7.53 4057 54.00 -1343 AVG
3 7385.895  44.18 15,50 59.68 7400 -14.32 peak
4 * 7385.895 31.92 1550 4742 5400 -6.58 AVG
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Orthogonal Axis :

X

Test Mode : TX B MODE 2462MHz
Horizontal
1200 dBu¥/m
2
70
2
b4
20.0
2412.000 242200  2432.00 244200  2452.00  2462.00 247200 240200  2492.00 251200 HHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBuV/m dBuv/m dB Detector Comment
1 X 2461.250 78.70 31.36 110.06 74.00 36.06 peak No Limit
2 * 2461.250 75.93 31.36 107.29 5400 5329 AVG No Limit
3 2487.750 28.88 31.48 60.36 74.00 -13.64 peak
4 2487 .750 18.12 31.48 49.60 54.00 -4.40  AVG
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Orthogonal Axis :

X

Test Mode : TX B MODE 2462MHz
Horizontal
1200  dBu¥/m
70
3
b
1
. 4
2 =
X
20.0
1000.000 3550.00 610000  OG50.00  11200.00 13750.00 16300.00 18050.00  21400.00 26500.00 HHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBuW/m dBuV/m dB Detector Comment
i 4924.005 44 .69 7.53 52.22 7400 -21.78 peak
2 4924.005 35.49 7.53 43.02 5400 -1088 AVG
3 7385.895 42 62 15.50 58.12 7400 -15.88 peak
4 * 7385.895 31.94 15.50 47 .44 54.00 -6.56 AVG
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Orthogonal Axis : [X

Test Mode : TX G MODE 2412MHz

Vertical
1200 dBuV¥./m

);m

70

b o

—— —

20-:392_003 2372.00 230200 239200 240200 241200 242200 243200 244200 246200 MHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit  Over
MHz dBuV dB dBuVim  dBuVim dB Detector Comment

1 2390.000 28.16 31.02 59.18 74.00 -1482 peak

2 2390.000 15.81 31.02 46.83 5400 -717  AVG

3 X 2411.000 68.20 31.12 9932 7400 2532 peak No Limit

4 * 2411.000 57.46 31.12 88.58 5400 3458 AVG No Limit
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Orthogonal Axis : [X

Test Mode : TX G MODE 2412MHz
Vertical
1200 dBu¥/m
T
3
A
1
b4 4
b4
2
®
20.0
1000.000 255000 6100.00 2ES0.00 11200.00 1375000 1620000 1¢85%0.00 2140000 26500.00 MHz

Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over

MHz dBuv dB dBuV/m  dBuV/m dB Detector Comment
4824.075 42.79 7.39 50.18 74.00 -23.82 peak
4824.075 31.10 7.39 38.49 54.00 -1551 AVG
7236.160 41.80 14.87 56.67 74.00 -17.33 peak
* 7236.160 31.64 14.87 46.51 54.00 -7.49 AVG

| W] M| =
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Orthogonal Axis : [X

Test Mode : TX G MODE 2412MHz
Horizontal
1200 dBu¥/m
4
70 .
b
2
200
2362.000 2372.00  2382.00 239200 240200 241200 242200 243200 244200 246200 MHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment  Limit Over
MHz dBuv dB dBuVim  dBuV/m dB Detector  Comment

1 2390.000 34.90 31.02 65.92 7400 -8.08 peak
2 2390.000 21.50 31.02 52.52 54.00 -148 AVG
3 X 2411.000 76.06 31.12 107.18 7400 3318 peak No Limit
4 * 2411.000 65.20 31.12 96.32 54.00 4232 AVG No Limit
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Orthogonal Axis : [X

Test Mode : TX G MODE 2412MHz
Horizontal
1200  dBuV/m
70
3
¥
X 1
X
2
K
20.0
1000.000 3550.00 100,00  $650.00  11200.00 13750.00 1630D0.00 18850.00 2140000 26500.00 MHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBuV/m dBuV/m dB Detector Comment
1 4824.075 43.23 7.39 50.62 74.00 -23.38 peak
2 4824 075 31.02 7.39 38.41 5400 -1558 AVG
3 7235.980 42.99 14.87 57.86 7400 -16.14 peak
4 * 7235980 31.69 14.87 46.56 54.00 744 AVG
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Orthogonal Axis :

X

Test Mode :

TX G MODE 2437MHz

1200  dBu¥/m

Vertical

70

b L

\¥

20-:397_000 2307.00  2407.00  2417.00  2427.00  2437.00 244700 245700  24E67.00 2447.00 MH=z
Reading Correct Measure-
No. Mk. Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBuV/m dBuV/m dB Detector Comment
1 X 2436.250 70.08 31.24 101.32 74.00 27.32 peak No Limit
2 " 2436.250 61.84 31.24 93.08 54.00 3908 AVG No Limit
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Orthogonal Axis :

X

Test Mode : TX G MODE 2437MHz
Vertical
1200 dBuV¥/m
70
3
X
——
2
H
20.0
1000.000 3550.00  6100.00  €650.00  11200.00 13750.00 16200.00 19950.00  21400.00 2650000 MH=z
Reading Correct Measure-
No. Mk. Freq.  Level Factor  ment Limit ~ Over
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment
1 4874.205 40.50 747 47 .97 74.00 -26.03 peak
2 4874.205 30.93 7.47 38.40 54.00 -1560 AVG
3 7311.075 40.36 15.18 55.54 7400 -18.48 peak
4 * 7311.075 31.17 15.18 46.35 54.00 -7.65 AVG
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Orthogonal Axis : [X

Test Mode : TX G MODE 2437MHz
Horizontal
1200 dBu¥im
1
X
2
70
20.0
2987.000 2397.00  2407.00  2417.00  2427.00  2437.00 244700  2457.00  2467.00 2487.00 MHz
Reading Correct Measure-
No. Mk.  Fregq.  Level Factor  ment Limit  Over
MHz dBuv dB dBuV/im  dBuv/m dB Detector  Comment
1 X 2436.250 78.80 31.24  110.04 7400 36.04 peak  NoLimit
2 " 2436.250 71.92 31.24 103.16 54.00 4916 AVG No Limit
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Orthogonal Axis :

X

Test Mode : TX G MODE 2437MHz
Horizontal
120.0  dBuV/m
70
1 4
A ®
2
®
20.0
1000.000 3550.00  6100.00  @650.00 1120000 1375000 16300.00 1885000  21400.00 26500.00 HH=z
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment
1 4873.975 40.71 7.47 48.18 7400 -25.82 peak
2 4873.975 30.89 747 38.36 54.00 -1564 AVG
3 7311.075 40.96 15.18 56.14 7400 -17.86 peak
4 * 7311.075 31.16 15.18 46.34 54.00 -7.66 AVG
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Orthogonal Axis : [X

Test Mode : TX G MODE 2462MHz

Vertical
1200 dBu¥/m

=

70

(e

e —

20.0

2412.000 2422 00 243200 2442 00 2452 00 2456200 2472 00 240200 2492.00 251200 MH=z

Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Owver

MHz dBuv dB dBuv/m dBuV/m daB Detector Comment
X 2461.000 6920 3136 10056 74.00 2656 peak  woLimt
* 2461.000 5843 3136 8979 5400 3579 AVG No Limit

2483.500 26.23 31.46 57.69 74.00 -16.31 peak
2483.500 14.37 31.46 45.83 54.00 817 AVG

& | | =
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Orthogonal Axis :

X

Test Mode : TX G MODE 2462MHz
Vertical
1200  dBuV/m
70
3
b3
M 4
X
2
b
20.0
1000.000 3550.00  6100.00  0650.00 1120000 13750.00 1G300.00 1805000  21400.00 2650000 MH =
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuv/im  dBuv/m dB Detector  Comment
1 4923.990 42.26 7.53 4979 7400 -24.21 peak
2 4923.990 31.22 7.53 3875 5400 -1525 AVG
3 7385970  43.863 15.50 59.13 7400 -14.87 peak
4 * 7385970 31.98 15.50 4748 5400 -652 AVG
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Orthogonal Axis : [X

Test Mode : TX G MODE 2462MHz
Horizontal
1200 dBu¥/m
1
®
2]
70 .
3
X
20.0
2412.000 2422.00 243200 244200 245200 246200 247200 248200 249200 251200 MH:z
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBuVim  dBuV/m de Detector  Comment
1 X 2481.000 76.50 31.36 107.86 74.00 3386 peak No Limit
2 * 2461.000 65.16 31.38 96.52 54.00 4252 AVG No Limit
3 2483500  30.70 31.46 62.18 74.00 -11.84 peak
4 2483.500 18.42 31.46 49.88 5400 412 AVG
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3L

Orthogonal Axis :

X

Test Mode : TX G MODE 2462MHz
Horizontal
1200  dBu¥/m
70
3
X
4 F
i ®
2
b
20.0
1000.000 3550.00 610000  0650.00 1120000 13750.00 16300.00 1885000  21400.00 2650000 MHz
Reading Correct Measure-
No. Mk. Freq.  Level Factor ~ment  Limit  Over
MHz dBuv dB dBuVW/m dBuv/m dB Detector Comment
1 4923.675 42.24 7.53 49.77 74.00 -2423 peak
2 4923.675 3113 7.53 38.66 5400 -1534 AVG
3 7386.095 42 86 15.50 58.36 7400 -15864 peak
4 * 7386.095 32.01 15.50 47 .51 54.00 -6.49 AVG

Report No.: BTL-FCCP-2-1409003

Page 63 of 104




3L

Orthogonal Axis : [X
Test Mode : TX N20 MODE 2412MHz

Vertical

12000  dBu¥/m

bl 5]

?., [f“\

20-:332.um 237200  2382.00  2392.00 240200  2412.00 242200 243200  2442.00 2462.00 MHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuV d8 dBuV/m  dBuVim dB Detector ~ Comment

1 2390.000 20.70 31.02 60.72 7400 -13.28 peak

2 2390.000 16.23 31.02 47.25 54.00 875 AVG

3 X 2411.000 86.40 31.12 97.52 7400 2352 peak No Limit

4 * 2411.000 55.84 3112 86.96 5400 32968 AVG No Limit
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Orthogonal Axis : [X

Test Mode : TX N20 MODE 2412MHz

Vertical

1200 dBuV/m

70

3
X
& 1
¥
2
X
20.0
1000.000 3550.00  G100.00  8650.00  11200.00 13750.00 16300.00 198850.00  21400.00 26500.00 MH=
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBuV/m dBuV/m dB Detector Comment
1 4824 425 41.89 7.39 4928 7400 -2472 peak
2 4824 425 30.91 7.39 38.30 54.00 -1570 AVG
3 7236.188 43.63 14.87 5850 74.00 -1550 peak
4 * 7236.188 31.79 14.87 46.66 54.00 -7.34 AVG
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3L

Orthogonal Axis : [X

Test Mode : TX N20 MODE 2412MHz
Horizontal
120.0  dBuVim
3/
X
4
70 1
®
2
20.0
2362.000 2372.00  2382.00 239200 240200 241200 242200 243200 244200 246200 MHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment

1 2390.000 36.20 31.02 67.22 74.00 -8.78  peak
2 2390.000 22.06 31.02 53.08  54.00 -0.92  AVG
3 X 2411.000 76.40 3112 107.52 74.00 33.52 peak  Nolimit
4 * 2411.000 65.38 31.12 96.50 54.00 4250 AVG No Limit
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3L

Orthogonal Axis : [X

Test Mode : TX N20 MODE 2412MHz

Horizontal

12000 dBu¥/m

70

Hw

b
-

M

20.0
1000.000 355000 6100.00 8650.00 11200.00 13750.00 16300.00 18050.00 2140000 26500.00 MH=

Reading Correct Measure-
No. Mk.  Freq.  Level Factor ~ ment  Limit  Over

MHz dBuv dB dBuV/m  dBuVW/m dB Detector Comment
4823.910 41.76 7.39 4915 7400 -2485 peak
4823.910 30.84 7.39 38.23 54.00 1577 AVG
7236.188 43.60 14.87 58.47 7400 -1553 peak
* 7236.188 31.78 14.87 48.65 54.00 -7.35 AVG

&) w| | =
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Orthogonal Axis : [X

Test Mode : TX N20 MODE 2437MHz
Vertical
1200 dBu¥/m
1
=
2
70
20.0
2387.000 2397.00  2407.00  2417.00 242700  2437.00 244700 245700  2467.00 2487.00 MH=z
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit Ower
MHz dBuv dB dBuV/m dBuV/m dB Detector Comment
1 X 2436.250 69.50 31.24 100.74 74.00 26.74 peak No Limit
2 " 2436.250 61.03 31.24 92.27 5400 3827 AVG Mo Limit
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3L

Orthogonal Axis :

X

Test Mode : TX N20 MODE 2437MHz
Vertical
1200 dBuV/m
70
%
1
R K
2
®
20.0
1000.000 3550.00  6100.00  ©650.00  11200.00 13750.00 16300.00 1885000  21400.00 26500.00 MH=
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Owver
MHz dBuv dg dBuV/m  dBuV/m d8 Detector ~ Comment
1 4874.038 4117 7.47 48.64 7400 -25.368 peak
2 4874.038 30.63 7.47 38.10 5400 -1590 AVG
3 7311.055 40.95 15.18 56.13 7400 -17.87 peak
4 * 7311.055 31.12 15.18 46.30 54.00 770  AVG
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3L

Orthogonal Axis : [X
Test Mode : TX N20 MODE 2437MHz
Horizontal
1200 dBuV/m
1
=
2
70 k |
———
20,0
2387.000 2397.00  2407.00 241700  2427.00  2437.00  2447.00 245700  2467.00 2497.00 MHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuV dB dBu\/m dBuV/m dB Detector Comment
1 X 2436.250 79.40 31.24 11064 7400 3664 peak Mo Limit
2 " 2436.250 71.45 31.24 10269 5400 4869 AVG Mo Limit
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Orthogonal Axis :

X

Test Mode : TX N20 MODE 2437MHz
Horizontal
1200  dBu¥/m
7
3
X
——
2
x
20.0
1000.000 3550.00  6100.00  9650.00  11200.00 13750.00 16300.00 19650.00  21400.00 2650000 MHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuVv dB dBuV/m dBuVim dB Detector Comment
1 4874125 40.29 747 47.76 7400 -26.24 peak
2 4874125 30.16 7.47 37.63 54.00 -16.37 AVG
3 7311.055 40.21 15.18 55.39 74.00 -18.61 peak
4 * 7311.055 31.21 15.18 46.39 54.00 -7.81 AVG
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3L

Orthogonal Axis :

X

Test Mode :

TX N20 MODE 2462MHz

12000 dBu¥/m

Vertical

W=

==

70

Y R

3
x
—r—

20:412.000 242200 2432.00 244200 245200 246200 247200 246200 249200 2512.00 MHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit  Over

MHz dBuv dB dBuvi/m dBuv/m dB Detector Comment

1 X 2461.250 65.20 31.36 96.56 74.00 2256 peak  NolLimit

2 7 2461.250 56.64 31.36 88.00 5400 3400 AVG No Limit

3 2483.500 24.22 31.46 55.68 74.00 -18.32 peak

4 2483.500 14.21 31.46 4567 5400 -833 AVG
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3L

Orthogonal Axis : [X

Test Mode : TX N20 MODE 2462MHz
Vertical
1200  dBuV/m
70
3
H
b
2
H
20.0
1000.000 3550.00  6100.00  650.00  11200.00 13750.00 16300.00 10650.00  21400.00 26500.00 MHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit  Over
MHz dBuv dB dBuv/m  dBuV/m dg Detector ~ Comment
1 4923.850  40.51 753 48.04 7400 -2596 peak
2 4923850 31.15 7:53 38.68 5400 -15.32 AVG
3 7386.135 4188 15.50 57.38 7400 -16.62 peak
4 * 7386.135 31.61 15.50 47 11 5400 -6.89 AVG
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3L

Orthogonal Axis :

X

Test Mode : TX N20 MODE 2462MHz
Horizontal
1200 dBuV/m
1
x
2
70
3
®
4
20.0
2412.000 2422.00  2432.00  2442.00  2452.00  2462.00  2472.00  2482.00 2492.00 2512.00 MHz
Reading Correct Measure-
No. Mk. Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dBe dBuVim  dBuV/m dB Detector Comment
1 X 2461.250 76.20 31.36 107.56 7400 3356 peak No Limit
2 ¢ 2461.250 68.37 31.36 99.73 54.00 4573 AVG No Limit
3 2483.500 32.20 31.46 63.66 74.00 -1034 peak
4 2483.500 21.02 31.46 52.48 54.00 -1.52 AVG
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3L

Orthogonal Axis :

X

Test Mode : TX N20 MODE 2462MHz
Horizontal
120.0  dBuVim
70
3
X
1 4
s x
2
®
20.0
1000.000 3550.00  €100.00  @650.00  11200.00 13750.00 16300.00 10850.00  21400.00 26500.00 HHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuVim  dBuW/m de Detector Comment
1 4924.040 41.39 7.53 48.92 74.00 -25.08 peak
2 4924 040 31.12 7.53 38.65 5400 -1535 AVG
3 7386.175 41.59 15.50 57.09 7400 -16.91 peak
4 * 7386175 31.70 15.50 47.20 54.00 -6.80 AVG
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ATTACHMENT E - BANDWIDTH
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Test Mode : TX B Mode_CHO01/06/11

Frequency | 6dB Bandwidth | 99% Occupied BW |  Min. Limit | Test Result
(MHz) (MHz) (MHz) (kHz)
2412 8.02 12.76 500 Complies
2437 7.58 12.32 500 Complies
2462 8.02 12.40 500 Complies
TX CHO1
® *RBW 100 kHz Delta 1 [T1 ]
z0 Offpet 0. dB ;szii.16?2$0 00 MHZ
1o ol a3 ane|EM
n- Ay e g ,\J(J‘AJ\'J\\‘ MMU\J{ e 1 [Tlfj}jvi _
|, A m 2}‘@%1 OBy :

-9
41 0

73 dBm
00 GHz

N

-80

Center 2.412 GHz

Date: 24.JUL.2014 10:54:39

2 MHz/

Span 20 MHz
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3L

Ref 20 dBm *Att

30

dB

TX CHO6

*RBW 100 kHz
*VBW 300 kHz
SWT 2.5 ms

Delta 1 [T1 ]
0.16 dB
7.584830339 MHz

zo Offpet 0.2 dB

OBW 12|.320000p00 MH=zZ

Marker| 1 [T1
o0 geg|EM

4 90 4 GH

D1 6.05| dBm
1Ew) o2 ol oe am

Temp 1| [T1 OBW]

[y

\‘ =3 4 B
. 430760p00 GHz |LvL
T #T1 OB

2

erp 4
U —oles dem
2| 48080000 GHZ

) ;

\

l-s0
60
70
F2
FlL
-80
Center 2.437 GHz 2 MHz/ Span 20 MHz
Date: 24.JUL.2014 11:02:44
® *RBW 100 kHz Delta 1 [T1 ]
*WBW 300 kHz 0.31 dB
Ref 20 dBm *Att 30 dB SWT 2.5 ms 8.023952096 MH=Z
20 offpet 0. [=i=] CBW 12|.400000000 MH=z
Marker| 1 [Tl
Lio oles ap|ES
457042104 GH
. M ﬁ‘m Temp 1| [T1 OB
7= o ol oo cpt g p A flapl ™
I Wl = =T} 46 dbBm
| \ Ut«:ka 2| 455720p00 GHz |wvL
T
T T1 OBY
Lo ¥ enp o2 I
\“/ \J -9 52 dBm
-4 120000 GHz
20 Y,
|20 Rﬁ
10 \[
50
60
70
FP
FiL
-80
Center 2.462 GHz 2 MHz/ Span 20 MHz
Date: 24.JUL.2014 11:26:16
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Test Mode: TX G Mode_CH01/06/11

Frequency 6dB Bandwidth | 99% Occupied BW |  Min. Limit | Test Result
(MHz) (MHZ) (MHZ) (kHz)
2412 14.21 16.32 500 Complies
2437 15.09 16.36 500 Complies
2462 15.09 16.40 500 Complies
TX CHO1
® e .
Ly N YOV I Gl 1 A

[§ VLT O TV VYT e e ALY Kok = TV PPTY V) I Bl

vzl Of00 GHZ |LVL
Temp 2| [T1 OB

T

| f
-5 6 dBm
Z2.4p0120 GHz
\)ﬁ{: \"f

F2
F1l
-80

Center 2.412 GHz 2 MHz/ Span 20 MHz

Date: 24.JUL.2014 11:34:30
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3L

TX CHO6

<8> *RBW 100 kHz Delta 1 [T1 ]
*YBW 300 kHz —-0.47 dB
Ref 20 dBm *Att 30 dB SWT 2.5 ms 15.06%820359 MHz
20 Offpet 0. B OBW 164360000000 MHz
Marker| 1 [T1
10 Lol ce apy|EN
21.429395210 GHz
D 3.28 dBm
o) . Tomp -t $Ew
[ EJI W P MWAW'W M“Awm"m 1 Wy | E [t dem
T N Y, Ml [ VN Y
o W s 0 0 Gz |
10 r Temp 2| [T1 ¢B
5 9 dBm
2, 445120p00 GHz
A
|- a0
|50
|--60
70
F2
Fl
-80

Center 2.437 GHz

2 MHz/

Date: 24.JUL.2014 11:40:57

TX CH11

Span 20 MHz

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz —0.40 dB
Ref 20 dBm =Att 30 dB SWT 2.5 ms 15.089820359 MHz
20 Offpet 0.2 OB OBW 16/ 400000p00 MHz
Marker| 1 [T1
10 Lol ey apy|ES
2|.454395p10 GE
DL 2.93 dBm Temp— T GBir) .
= |, i n 4 i » 1 1 1 . A
Y WSV SATAGTAN ASAaVATAVY 7Y | PR WA JOy | | PR N
L 2 TSRAJ 0 GHz|LvL
10 Temp 2| [T1 ¢B
tolb2 dem
2470120 GHz
i ‘
v
|30
|40
|50
|--60
|70
F2
Fl
-80

Center 2.462 GHz

2 MHz/

Date: 24.JUL.2014 11:45:34

Span 20 MHz
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3L

Test Mode: TX N20 Mode_CH01/06/11

Frequency 6dB Bandwidth | 99% Occupied BW |  Min. Limit | Test Result
(MHz) (MHZ) (MHZ) (kHz)
2412 16.13 17.48 500 Complies
2437 14.17 17.48 500 Complies
2462 11.22 17.48 500 Complies
TX CHO1
® el N

*Att 30 dB SWT 2.5 ms 16.127744511 MH=z

OBW 17(.480040
Marker| 1 [T1

00 MH=z

1o dalis gen|ES
2|-403437l26 GHz
s D1 1.78 dBl;F . . - Temo 1| [T1 OBW]
= HEILS wh«wwﬁur“““‘"w&\uyd\ PO PRSP O il P

Temp 2| [T1

F-10
- 241dBm
2420650000 |GHz

-2

o

70

F2
F1l
-80

Center 2.412 GHz 2 MHz/ Span 20 MHz

Date: 24.JUL.2014 11:51:3¢
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Ref 20 dBm

TX CHO6

*RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.26 dB
*Att 30 dB SWT 2.5 ms 14.171656687 MHzZ

20 Offget 0.2 dB OBW 17 480000p00 MH=z
Marker| 1| [T1
., ale e Em
2| 429355L89 GHz
P
= 'n]iR 2'Ong ABm 5 7 Temp 1| [[T1 CBW]
o f =51 dd dBm
ool et A A S [ Tl
T
”102(/\/\ emp 2| [[T1 OBM
6187 dBm
2| 445680p00 \GHZ
-2
30 \\\d
|- a0
|-50
|50
|70
F2
F1l
-80
Center 2.437 GHz 2 MHz/ Span 20 MHz
Date: 24.JUL.2014 12:01:15
® *REW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.04 dB
Ref 20 dBm *Att 30 dB SWT 2.5 ms 11.217564870 MHzZ
20 Offyegt 0.2 4B OBW 17 480000p00 MH=z
Marker| 1 [T1
10 140 gen|EN
2. 4544350130 GHz
P
= 8] 1_%8 ABm . x Temp 1| [T1 CBW]
0 t =51 00 dBm
o WJLEMA‘"**‘E M \’JV‘\ f""‘”‘J ln lq. ._ﬂm.\ ﬂ q LU
f(‘\“’ 3 W \‘ WU (w% O 2EHE
T
L 10 emp 2| [T1 R
=7L34)dBm
2. 470680p00\GHZ
-2
|- a0
|-50
|50
|70
F2
F1l
-80
Center 2.462 GHz 2 MHz/ Span 20 MHz
Date: 24.JUL.2014 12:06:14
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ATTACHMENT F - MAXIMUM OUTPUT POWER

Report No.: BTL-FCCP-2-1409003 Page 83 of 104




3L

Test Mode: TX B Mode

Conducted | Conducted _ -
Frequency Max. Limit | Max. Limit
(MH2) Power Power (dBm) w) Result
z m
(dBm) (W)
2412 17.37 0.0546 30.00 1.00 Complies
2437 17.04 0.0506 30.00 1.00 Complies
2462 16.67 0.0465 30.00 1.00 Complies
Test Mode: TX G Mode
Conducted | Conducted _ -
Frequency Max. Limit | Max. Limit
(MH2) Power Power (dBm) w) Result
Z m
(dBm) (W)
2412 22.31 0.1702 30.00 1.00 Complies
2437 22.82 0.1914 30.00 1.00 Complies
2462 22.56 0.1803 30.00 1.00 Complies
Test Mode: TX N20 Mode
Conducted | Conducted _ -
Frequency Max. Limit | Max. Limit
(MH2) Power Power (dBm) w) Result
Z m
(dBm) (W)
2412 21.92 0.1556 30.00 1.00 Complies
2437 22.25 0.1679 30.00 1.00 Complies
2462 22.65 0.1841 30.00 1.00 Complies
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ATTACHMENT G - ANTENNA CONDUCTED SPURIOUS
EMISSION
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Test Mode :

TX B Mode
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TX B mode CHO1

® *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz -40.18 dBm
Ref 20 dBm *Att 30 dB SWT 10 ms 2.334600000 GHz
20 Offpet O dB Markler| 1 [T1
5169 dBm
10 g12600p00 cue|EM
D1 5.69 4B Markler
I
|,
Marker VL
|10
2
D2 -14.31 dPm
|-z0
|-z0
3
| a0 v
;f%
IS T TN, PP WY T VO I Y I PO T
A it A W oy
|- 60
|70
F2
rl
-80
Start 2.323 GHz 10 MHz/ Stop 2.423 GHz
Date: 24.JUL.2014 10:54:51
TX B mode CH11
® *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz —-47.67 dBm
Ref 20 dBm *Att 30 dB SWT 10 ms 2.488600000 GHz
20 Offpet O dB Marker| 1 [T1
6410 dBm
d61400n00 cue|EM
liBm Marker [Tl
—-495.54 dBm
g UUpUU GHEZ
Marker| 4 [T1 LVL
-45L44 dBm
2500000000 GH=z
13.9 dB
Tl I
| o w\hld Py AL y 3y N
LACHTL 4744 R SR Ue g VW T GV T T LT R VT e !
|- 60
|70
Fa
F1
-80
Start 2.452 GHz 10 MHz/ Stop 2.552 GHz
Date: 24.JUL.2014 11:26:27
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TX B mode CHO1 (10 Harmonic of the frequency)

® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -42.28 dBm
Ref 20 dBm *Att 30 4B SWT 2.5 = 21.654020000 GHz
20 Cffpet 0.2 dB Marker| 1 [T1
214 dBm
10 120h00 cEe |EN
1|
L eq 3
fvz=w [ I

LVL

—10

D1 —-17.86 dBm

|—40

W. " T
RSV w v

|60

s

e
j?
¥

Start 30 MHz 2.497 GHz/ Stop 25 GHz

Date: 24.JUL.2014 10:54:16

TX B mode CHO6 (10 Harmonic of the frequency)

® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -42.13 4Bm
Ref 20 dBm *Att 30 4B SWT 2.5 = 25.000000000 GHz
20 Cffpet 0.2 dB Marker| 1 [T1
al22 dBm
10 427120000 cEe|EN
]
L e
&= |,

D1 -15./78 dBm

|30

?'_b Mgl A by Ap el AU AL A AM
Mo Gidn o ks Saasi b

-80

Start 30 MHz 2.497 GHz/ Stop 25 GHz

Date: 24.JUL.2014 11:02:21
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@

TX B mode CH11 (10 Harmonic of the frequency)

*RBW 100 kHz Marker 2 [T1 ]

*VBW 300 kHz -41.16 dBm
Ref 20 dBm *Att 30 dB SWT 2.5 = 23.901320000 GHz
20 Offpet 0.2 dB Marker| 1 [T1
3+94 dBm
|10 427120000 cEe|EN
il
0
LVL
|-10
D1l -16.[06 dBm
|-z0
|-z0
2

|—40

Es kA al A iAo~ Ao duh g g LA
A

Ll v g ~ o TRt S o

|60

Date:

Start 30 MHz 2.497 GHz/ Stop 25 GHz

24.JUL.2014 11:25:53
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Test Mode :

TX G Mode
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Ref 20 dBm

TX G mode CHO1

*RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz -29.23 dBm
*Att 30 dB SWT 10 ms 2.339800000 GHz

20 Offpet 0. dB Markler| 1 [T1
2483 dBm
10 413400p00 cue|EM
Markler| 2 [T1 §
D1 2.83| dB 41¥c1 Ap
= [, TV i
Markler [Tlﬂ LVL
-30L73 m
10
2|{400000000 GH=z
D2 -17.17 dPm l
|20
|30
| . M
PRI TV M T WAL ST NPT WY IO R R ILYS M
WA Y A
|60
|70
F2
rl
-80
Start 2.323 GHz 10 MHz/ Stop 2.423 GHz
Date: 24.JUL.2014 11:34:42
TX G mode CH11
*RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz -35.64 dBm
Ref 20 dBm *Att 30 dB SWT 10 ms 2.485800000 GHz
20 Offpet 0. dB Marker| 1 [T1
3108 dBm

4é& 00p00 GH “

1 Marker| 2 [T1
L e 1 3.08 dB =
. ATt
fvz=w I T
e UUpUU GHZ
Marker| 4 [T1 LVL
o -49| 98 dBm
[ z|-so000opoo cEZ
D2 VH16.92 db:
J*ZO

|30

—50

Lt el Lyl 1 3

-80

Fa

F1

Start 2.452 GHz

10 MHz/ Stop 2.552 GHz

Date: 24.JUL.2014 11:45:46
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@

Ref 20 dBm

*RBW 100 kHz
*VBW 300 kHz

Marker 2 [T1 ]

-4z2.11

<Bm

TX G mode CHO1 (10 Harmonic of the frequency)

*Att 30 dB SWT 2.5 = 21.654020000 GHz
20 offfet 0.2 dB Marker| 1 [T1
1123 dBm
10 120000 cE
1
fvz=w [ I
10
20 OT —21.73 dbm
—z0
B Wv"‘i\«
i ), T NPET TR PRTTUN PR 1 0 T AAW
S mihtboledoiy oot ri
|—c0
|70
-80

LVL

Start 30 MHz

Date: 24.JUL.2014 11:34:12

2.497 GHz/

*RBW 100 kHz

Stop 25 GHz

Marker 2 [T1 ]

*VBW 300 kHz -41.79 dBm
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TX G mode CH11 (10 Harmonic of the frequency)
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Test Mode :

TX N20 Mode
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TX N20 mode CHO1
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TX N20 mode CHO1 (10 Harmonic of the frequency)
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TX N20 mode CH11 (10 Harmonic of the frequency)

® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -42.18 dBm
Ref 20 dBm *Att 30 dB SWT 2.5 = 21.853780000 GHz
20 Offpet 0. dB Marker| 1 [T1
—-0}91 dBm
10 427120000 cue|EM
1
|,
LVL
10
20 ISR = B €13
|30
B pMMW‘im
Wn Nl W PR STPETR LN EPVHN TRIN] A‘_l"ln_vA_vquleN
|60
|70
-80
Start 30 MHz 2.497 GHz/ Stop 25 GHz

Date: 24.JUL.2014 12:05:53

Report No.: BTL-FCCP-2-1409003

Page 97 of 104




3L

ATTACHMENT H - POWER SPECTRAL DENSITY
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Test Mode :TX B Mode CHO01/06/11

Power Power e
Fr((a'\q;IlIJ_'le)\cy Density Density ((';/IBar)r(w/é_II(TIIzt) Result
(dBm/3kHz) | (mW/3kHz)
2412 -8.60 0.04 8.00 Complies
2437 -7.88 0.04 8.00 Complies
2462 -7.83 0.04 8.00 Complies
TX CHO1
® *RBW 3 kHz Marker 1 [T1 ]
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= |,
-10 WMIM‘K‘N _%
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M W,
d e
| . y

Center 2.412 GHz

Date: 24.JUL.2014
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1.%14 MHZ/

Span 19.14 MH=z
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TX CHO6

® *RBW 3 kHz Marker 1 [T1 ]
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Test Mode :TX G Mode_CH01/06/11

Power Power Af
Fr((a'\q;IlIJ_'le)\cy Density Density ((';/IBar)r(w/é_II(TIIzt) Result
(dBm/3kHz) | (mW/3kHz)
2412 -11.50 0.06 8.00 Complies
2437 -12.39 0.06 8.00 Complies
2462 -11.19 0.06 8.00 Complies
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® *RBW 3 kHz Marker 1 [T1 ]
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TX CHO6
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*VBW 10 kHz -12.39 dBm
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Test Mode : TX N20 Mode_CH01/06/11

Power Power o
Fr((a'\q;IlIJ_'le)\cy Density Density ((';/IBar)r(w/é_II(TIIzt) Result
(dBm/3kHz) | (mW/3kHz)
2412 -11.91 0.06 8.00 Complies
2437 -10.19 0.06 8.00 Complies
2462 -11.58 0.06 8.00 Complies
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TX CHO6
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